



Who Wants to be a Diabetologist? Individualizing Type 2 Diabetes Therapy with GLP-1R Agonists November 2013 (Part 1 of 2)

ACME
eNewsletter
from:

THE JOURNAL OF
**FAMILY
PRACTICE**

PC
PRIMARY CARE
EDUCATION
CONSORTIUM

PCMG
Primary Care Metabolic Group

**ILLINOIS ACADEMY OF
FAMILY PHYSICIANS**

Authors

**Edward Shahady, MD,
FAAFP, ABCL**

Medical Director
Diabetes Master
Clinician Program
FAFP/F
Fernandina Beach,
Florida
Clinical Professor of
Family Medicine
University of Miami
Miami, Florida
Clinical Professor of
Family Medicine
University of Florida
Gainesville, Florida

Eden M. Miller, DO

Executive Director and
Co-Founder
Diabetes Nation
High Lakes Health Care
St. Charles Hospital
Bend, Oregon

Jeffrey R. Unger, MD

Director, Metabolic
Studies
Catalina Research
Institute
Associate Clinical
Professor of Family
Medicine
Loma Linda University
School of Medicine
Loma Linda, California

Sponsorship

This supplement is sponsored by the Illinois Academy of Family Physicians, Primary Care Education Consortium, and Primary Care Metabolic Group, and was supported by an educational grant by

Pre-Test

This is a non-CME pre-test of the concepts discussed in this newsletter. At the end of the newsletter, click on the link provided to obtain free CME credit.

TOPIC: Individualizing Type 2 Diabetes Therapy with GLP-1R Agonists

Question 1 of 4

Which 1 of the following statements is true about glucagon-like peptide-1 receptor agonists?

A. Exenatide extended-release is given 2 times a week

B. Exenatide extended-release and liraglutide can be given without regard to meals

C. Exenatide twice-daily and liraglutide should be uptitrated over 1 week

D. Exenatide twice-daily should be administered within 1 hour before or 1 hour after a meal

Am I correct? >>

Glucagon-like peptide-1 receptor agonists in chronic kidney disease and when hypoglycemia is a special concern

Since approval of the first glucagon-like peptide-1 receptor (GLP-1R) agonist in the United States in 2005, this group of medications has taken an increasingly prominent role in the recommended management of individuals with type 2 diabetes mellitus (T2DM).^{4,5} In this e-newsletter, the use of GLP-1R agonists in patients with kidney dysfunction, as well as their use when hypoglycemia is a special concern, will be explored. In an e-newsletter next month, the combined use of a GLP-1R agonist and basal insulin will be discussed.

The actions of the GLP-1R agonist on the incretin system produce several effects that are important in the treatment of patients with T2DM. First, the GLP-1R agonists stimulate insulin secretion and inhibit glucagon secretion, both in a glucose-dependent manner.⁹⁻¹¹ In addition, the GLP-1R agonists slow the gastric emptying rate.¹²⁻¹⁴ The results of randomized clinical

Novo Nordisk, Inc. It has been edited and peer reviewed by *The Journal of Family Practice*.

Learning Objectives

- Provide an overview of the rationale and role of incretin-based therapy as described in updated practice guidelines for the management of persons with T2DM
- Compare the efficacy, safety, and tolerability of the incretin-based therapies currently available
- Describe strategies to individualize treatment with a GLP-1R agonist

Target Audience

Family physicians and clinicians with an interest in diabetes treatment and management

Sponsor Disclosure Statement

Edward Shahady, MD, discloses that he is on the advisory boards for Eli Lilly and Company, Janssen Pharmaceuticals, Inc., Novo Nordisk, Inc., and sanofi-aventis U.S. LLC and is on the speakers' bureau for Merck & Co., Inc.

Eden M. Miller, DO, discloses that she is on the advisory boards for Abbott Laboratories, Eli Lilly and Company, and Janssen Pharmaceuticals, Inc. She discloses she is on the speakers' bureaus for Amylin Pharmaceuticals, LLC, Eli Lilly and

trials with GLP-1R agonists as monotherapy or in combination with 1 or more glucose-lowering agents show a reduction in glycated hemoglobin (HbA_{1c}) of 0.5% to 1.1% with exenatide twice daily (BID), 1.5% to 2.0% with exenatide once weekly (QW), and 0.5% to 1.5% with liraglutide.^{6,15-21} The GLP-1R agonists typically lower systolic blood pressure (BP) 1 to 7 mm Hg, but have little effect on diastolic BP.^{6,16,19,22-24} Of their effects on the lipid profile, the largest is on triglycerides, with a reduction of 12 to 40 mg/dL with the GLP-1R agonists.^{6,19,22,25,26} The GLP-1R agonists have been compared in head-to-head clinical trials and the differences are summarized in the **Table**.^{6,18,27,28}

Table. Head-to-head comparison of glucagon-like peptide-1 receptor agonists^{6,18,27,28}

- HbA_{1c} reduction
 - Liraglutide 1.8 mg QD > exenatide 10 mcg BID
 - Exenatide 2 mg QW > exenatide 10 mcg BID
- FPG reduction
 - Liraglutide 1.8 mg QD > exenatide 10 mcg BID
 - Exenatide 2 mg QW > exenatide 10 mcg BID
- PPG reduction
 - Exenatide 10 mcg BID ≈ exenatide 2 mg QW
 - Exenatide 10 mcg BID ≥ liraglutide 1.8 mg QD
- Nausea
 - Exenatide 10 mcg BID > liraglutide 1.8 mg QD
 - Exenatide 10 mcg BID > exenatide 2 mg QW
- Proportion of patients who achieved HbA_{1c} <7%
 - Liraglutide 1.8 mg QD > exenatide 10 mcg BID
 - Exenatide 2 mg QW > exenatide 10 mcg BID
 - Liraglutide 1.8 mg QD > exenatide 2 mg QW

Abbreviations: BID, twice daily; FPG, fasting plasma glucose; HbA_{1c}, glycated hemoglobin; PPG, postprandial glucose; QD, once daily; QW, once weekly.

CASE STUDY

A 67-year-old white male was diagnosed with T2DM 8 years ago. In the past 3 months, he has experienced 4 episodes of confirmed hypoglycemia (blood glucose <70 mg/dL).

- Past medical history: essential hypertension for 15 years; nonproliferative retinopathy; sleep apnea
- Social history: lives alone; smoker; 1 glass of wine before dinner
- Physical examination: BP, 142/90 mm Hg; weight, 194 lb; body mass index (BMI), 30 kg/m²; 1+ distal sensory neuropathy; diabetic retinopathy
- Current treatment
 - Metformin 850 mg BID, glyburide 10 mg once daily, enalapril 20 mg once daily
 - Simvastatin 40 mg once daily
 - Stopped taking aspirin and lovastatin a year ago
 - Exercise: previously walked for 30 minutes daily; now exercises less due to fatigue and balance issues
- Laboratory
 - Total cholesterol, 245 mg/dL; low-density lipoprotein cholesterol (LDL-C), 135 mg/dL; high-density lipoprotein cholesterol (HDL-C), 38 mg/dL; triglycerides, 350 mg/dL; non-HDL-C, 207 mg/dL
 - Serum creatinine, 1.9 mg/dL; estimated glomerular filtration rate (eGFR), 36 mL/min/1.73 m²; spot urine microalbumin ratio, 75 mcg/mg
 - HbA_{1c} levels since diagnosis: see table below

Company,
GlaxoSmithKline,
Janssen
Pharmaceuticals, Inc.,
and Novo Nordisk, Inc.

Jeffrey R. Unger, MD, discloses that he is on the advisory boards for Abbott Laboratories, Genentech, Inc., Halozyme, Inc., Hoffmann-La Roche, Inc., and sanofi-aventis U.S. LLC. He discloses that he is on the speakers' bureaus for Janssen Pharmaceuticals, Inc., and Valeritas, Inc., and receives a royalty from Lippincott (Publishing).

Off-Label Disclosures

In accordance with ACCME guidelines, the authors have been asked to disclose discussion of unlabeled or unapproved uses of drugs or devices during the course of the activity.

Accreditation

This enduring material activity, Individualizing Type 2 Diabetes Therapy with GLP-1R Agonists, has been reviewed and is acceptable for up to 2 Prescribed credits by the American Academy of Family Physicians. AAFP certification begins November 11, 2013. Term of approval is for one year from this date. Each monograph is approved for 1 Prescribed credit. Credit may be claimed for one year from the date of each monograph. Physicians should claim only the credit commensurate with the extent of their participation in the activity.

	Diagnosis	2 years	3 years	5 years	6.5 years	8 years
HbA _{1c} (%)	9.1	8.2	7.9	8.0	8.3	8.5
BMI (kg/m ²)	31	29	28	29	30	30
eGFR (mL/min/1.73 m ²)	55	51	45	41	39	36

Appropriateness of current glucose-lowering therapy

Lifestyle management (nutrition and exercise), alone or in combination with metformin, is appropriate as initial therapy for patients with T2DM and should be continued throughout management. However, lifestyle management is generally associated with a 1% to 2% decrease in HbA_{1c} from baseline, which alone was unlikely to provide the glycemic improvement needed for this patient at the time of diagnosis.²⁹ Metformin was not initiated within a few months of diagnosis and he did not achieve acceptable glycemic control over the first 5 years since diagnosis. It is not clear why the addition of metformin 5 years after diagnosis had little effect on the patient's HbA_{1c}. The reason for this should be investigated, particularly adherence, given his history of discontinuing aspirin and lovastatin. His continuing hyperglycemia has contributed to the development of the observed microvascular complications of retinopathy, sensory neuropathy, and chronic kidney disease. Because of his uncontrolled hyperglycemia and microvascular complications, intensification of his glucose-lowering therapy is of paramount importance. However, before changes are made, the patient needs to be educated regarding the emerging consequences of his hyperglycemia, hypertension, and hyperlipidemia. Given his history of discontinuing medications, it is especially important to determine his willingness to make the needed changes to his treatment plan. Smoking cessation should also be discussed.

In considering changes to his glucose-lowering therapy, it is important to review the appropriateness of metformin. Although most patients achieve a reduction in HbA_{1c} of 1% to 2% from baseline with metformin, this patient achieved little benefit. Perhaps more importantly, his kidney function continues to decline and his eGFR is approaching 30 mL/min/1.73 m², the level below which the use of metformin is not recommended.³⁰ For these reasons, discontinuing metformin in the near future should be considered.

His declining kidney function becomes an important consideration in selecting therapy. The glucose-lowering agents that can be used when the eGFR is <30 mL/min/1.73 m² are pioglitazone, nateglinide, liraglutide, alogliptin, linagliptin, saxagliptin, sitagliptin, and pramlintide. Other factors to consider are his recent episodes of hypoglycemia, despite his HbA_{1c} being 8.5%. The reason for this, such as erratic eating patterns, should be investigated. Education regarding hypoglycemia recognition and management should also be undertaken and it may be helpful to provide a written action plan. When avoidance of hypoglycemia is an important treatment objective, the American Diabetes Association/European Association for the Study of Diabetes recommend the addition of a dipeptidyl peptidase-4 inhibitor, GLP-1R agonist, or thiazolidinedione.⁴ According to the American Association of Clinical Endocrinologists, all glucose-lowering agents have a low risk of hypoglycemia except insulin, meglitinides, and sulfonylureas.⁵ A third consideration is the magnitude of glycemic lowering needed. While a target HbA_{1c} <7.0% would be appropriate for most patients with T2DM, the presence of microvascular disease and several recent hypoglycemic episodes (although not severe) suggest that a less aggressive HbA_{1c} goal, perhaps 7.0% to 7.5%, might be reasonable.³¹ Thus, treatment should lower his HbA_{1c} 1% to 1.5%. The glucose-lowering agents that include these 3 attributes (ie, can be used when the eGFR is <30 mL/min/1.73 m², are recommended when hypoglycemia is a concern, and would be expected to reduce the HbA_{1c} by 1%-1.5%) are pioglitazone and liraglutide. Other issues to consider include cost and willingness to adhere to the agreed treatment plan.

Method of Physician Participation

To receive CME credit, please read the article and, on completion, go to www.iafp.com/education and click on "Nov 2013 Who Wants to be a Diabetologist?" to complete the online post-test to receive your certificate of credit.

Appropriateness of other therapy

Patients with diabetes require comprehensive care to reduce their risk of cardiovascular and other complications of diabetes. One important change to his treatment plan is to reinstate low-dose aspirin unless the patient had a compelling reason to discontinue it previously. To achieve the BP goal of <130/80 mm Hg, intensification of his antihypertensive therapy is needed. One option is to increase the dose of enalapril as tolerated. Alternatively, an angiotensin receptor blocker, such as losartan 50 mg once daily, could be initiated and enalapril discontinued. In addition, consideration could be given to starting a low-dose diuretic such as hydrochlorothiazide 12.5 mg once daily.

Since his eGFR has declined and is approaching 30 mL/min/1.73 m², the level below which simvastatin and most statins should be used cautiously, consideration should be given to discontinuing simvastatin and starting atorvastatin. Atorvastatin can be used safely in individuals with severe renal dysfunction. Although the patient's triglyceride level is elevated, it is <500 mg/dL. Therefore, the immediate focus should be on achieving the LDL-C goal of <70 mg/dL, as this poses a greater cardiovascular risk than his mild hypertriglyceridemia. Once the LDL-C is <70 mg/dL, the hypertriglyceridemia can be addressed if the triglyceride level remains above 200 mg/dL and his non-HDL-C level is above 100 mg/dL.

In summary, the following is the treatment plan for this patient:

- Discontinue glyburide, simvastatin
- Continue metformin
- Increase enalapril to 25 mg once daily
- Begin
 - Liraglutide 0.6 mg once daily; increase to 1.2 mg once daily after 1 week or as tolerated
 - Educate about adverse events such as nausea, vomiting, dehydration
 - Hydrochlorothiazide 12.5 mg once daily
 - Atorvastatin 20 mg once daily at bedtime
 - Aspirin 81 mg once daily
- Avoid use of nonsteroidal anti-inflammatory drugs
- Monitor fasting blood glucose daily until target achieved, then first 7 days of each month
- Repeat tests for HbA_{1c} and eGFR in 2 to 3 months
- Monitor for chronic kidney disease-induced anemia and mineral abnormalities
- Refer to 1-800-QUIT-NOW for help with smoking cessation
- Consider consultation with a nephrologist

For free CME credit related to the content of this newsletter, please visit <http://www.iafp.com/education> and click on "Nov 2013 Who Wants to be a Diabetologist?".

References

1. Victoza [package insert]. Plainsboro, NJ: Novo Nordisk, Inc.; 2013.
2. Byetta [package insert]. Princeton, NJ: Bristol-Myers Squibb Company; 2013.
3. Bydureon [package insert]. Princeton, NJ: Bristol-Myers Squibb Company; 2013.
4. Inzucchi SE, Bergenstal RM, Buse JB, et al; American Diabetes Association; European Association for the Study of Diabetes. Management of hyperglycemia in type 2 diabetes: a patient-centered approach: position statement of the American Diabetes Association (ADA) and the European Association for the Study of Diabetes (EASD). *Diabetes Care*. 2012;35(6):1364-1379.
5. Garber AJ, Abrahamson MJ, Barzilay JI et al. American Association of Clinical Endocrinologists' comprehensive diabetes management algorithm 2013 consensus statement. *Endocr Pract*. 2013;19(suppl 2):1-48.
6. Buse JB, Rosenstock J, Sesti G, et al; LEAD-6 Study Group. Liraglutide once a day versus exenatide twice a day for type 2 diabetes: a 26-week randomised, parallel-group, multinational, open-label trial (LEAD-6). *Lancet*. 2009;374(9683):39-47.
7. Linnebjerg H, Seger M, Kothare PA, Hunt T, Wolka AM, Mitchell MI. A thorough QT study to evaluate the effects of single-dose exenatide 10 µg on cardiac repolarization in healthy subjects. *Int J Clin Pharmacol Ther*. 2011;49(10):594-604.
- Chatterjee DJ, Khutorovskiy N, Zdravkovic M, Springer CB, Litwin JS. Absence of QTc

8. Chatterjee DS, Khutoryansky IN, Zdravkovic M, Sprenger CR, Litwin JS. Absence of QTc prolongation in a thorough QT study with subcutaneous liraglutide, a once-daily human GLP-1 analog for treatment of type 2 diabetes. *J Clin Pharmacol*. 2009;49(11):1353-1362.
9. Kreymann B, Williams G, Ghatei MA, Bloom SR. Glucagon-like peptide-1 7-36: a physiological incretin in man. *Lancet*. 1987;2(8571):1300-1304.
10. Näslund E, Bogefors J, Skogar S, et al. GLP-1 slows solid gastric emptying and inhibits insulin, glucagon, and PYY release in humans. *Am J Physiol*. 1999;277(3 Pt 2):R910-R916.
11. Nauck MA, Heimesaat MM, Behle K, et al. Effects of glucagon-like peptide 1 on counterregulatory hormone responses, cognitive functions, and insulin secretion during hyperinsulinemic, stepped hypoglycemic clamp experiments in healthy volunteers. *J Clin Endocrinol Metab*. 2002;87(3):1239-1246.
12. Delgado-Aros S, Kim DY, Burton DD, et al. Effect of GLP-1 on gastric volume, emptying, maximum volume ingested, and postprandial symptoms in humans. *Am J Physiol Gastrointest Liver Physiol*. 2002;282(3):G424-G431.
13. Linnebjerg H, Park S, Kothare PA, et al. Effect of exenatide on gastric emptying and relationship to postprandial glycemia in type 2 diabetes. *Regul Pept*. 2008;151(1-3):123-129.
14. Horowitz M, Flint A, Jones KL, et al. Effect of the once-daily human GLP-1 analogue liraglutide on appetite, energy intake, energy expenditure and gastric emptying in type 2 diabetes. *Diabetes Res Clin Pract*. 2012;97(2):258-266.
15. Nauck M, Frid A, Hermansen K, et al; LEAD-2 Study Group. Efficacy and safety comparison of liraglutide, glimepiride, and placebo, all in combination with metformin, in type 2 diabetes: the LEAD (liraglutide effect and action in diabetes)-2 study. *Diabetes Care*. 2009;32(1):84-90.
16. Russell-Jones D, Cuddihy RM, Hanefeld M, et al; DURATION-4 Study Group. Efficacy and safety of exenatide once weekly versus metformin, pioglitazone, and sitagliptin used as monotherapy in drug-naïve patients with type 2 diabetes (DURATION-4): a 26-week double-blind study. *Diabetes Care*. 2012;35(2):252-258.
17. Vilsbøll T, Zdravkovic M, Le Thi T, et al. Liraglutide, a long-acting human glucagon-like peptide-1 analog, given as monotherapy significantly improves glycemic control and lowers body weight without risk of hypoglycemia in patients with type 2 diabetes. *Diabetes Care*. 2007;30(6):1608-1610.
18. Drucker DJ, Buse JB, Taylor K, et al; DURATION-1 Study Group. Exenatide once weekly versus twice daily for the treatment of type 2 diabetes: a randomised, open-label, non-inferiority study. *Lancet*. 2008;372(9645):1240-1250.
19. Blonde L, Klein EJ, Han J, et al. Interim analysis of the effects of exenatide treatment on A1C, weight and cardiovascular risk factors over 82 weeks in 314 overweight patients with type 2 diabetes. *Diabetes Obes Metab*. 2006;8(4):436-447.
20. Buse JB, Henry RR, Han J, Kim DD, Fineman MS, Baron AD; Exenatide-113 Clinical Study Group. Effects of exenatide (exendin-4) on glycemic control over 30 weeks in sulfonylurea-treated patients with type 2 diabetes. *Diabetes Care*. 2004;27(11):2628-2635.
21. Buse JB, Drucker DJ, Taylor KL, et al; DURATION-1 Study Group. DURATION-1: exenatide once weekly produces sustained glycemic control and weight loss over 52 weeks. *Diabetes Care*. 2010;33(6):1255-1261.
22. Moretto TJ, Milton DR, Ridge TD, et al. Efficacy and tolerability of exenatide monotherapy over 24 weeks in antidiabetic drug-naïve patients with type 2 diabetes: a randomized, double-blind, placebo-controlled, parallel-group study. *Clin Ther*. 2008;30(8):1448-1460.
23. Zinman B, Hoogwerf BJ, Durán García S, et al. The effect of adding exenatide to a thiazolidinedione in suboptimally controlled type 2 diabetes: a randomized trial [published correction appears in *Ann Intern Med*. 2007;146(12):896]. *Ann Intern Med*. 2007;146(7):477-485.
24. Zinman B, Gerich J, Buse JB, et al; LEAD-4 Study Investigators. Efficacy and safety of the human glucagon-like peptide-1 analog liraglutide in combination with metformin and thiazolidinedione in patients with type 2 diabetes (LEAD-4 Met+TZD) [published correction appears in *Diabetes Care*. 2010;33(3):692]. *Diabetes Care*. 2009;32(7):1224-1230.
25. Garber A, Henry R, Ratner R, et al; LEAD-3 (Mono) Study Group. Liraglutide versus glimepiride monotherapy for type 2 diabetes (LEAD-3 Mono): a randomised, 52-week, phase III, double-blind, parallel-treatment trial. *Lancet*. 2009;373(9662):473-481.
26. Taylor K, Gurney K, Han J, Pencek R, Walsh B, Trautmann M. Exenatide once weekly treatment maintained improvements in glycemic control and weight loss over 2 years. *BMC Endocr Disord*. 2011;11:9.
27. Buse JB, Nauck M, Forst T, et al. Exenatide once weekly versus liraglutide once daily in patients with type 2 diabetes (DURATION-6): a randomised, open-label study. *Lancet*. 2013;381(9861):117-124.
28. Blevins T, Pullman J, Malloy J, et al. DURATION-5: exenatide once weekly resulted in greater improvements in glycemic control compared with exenatide twice daily in patients with type 2 diabetes. *J Clin Endocrinol Metab*. 2011;96(5):1301-1310.

29. Nathan DM, Buse JB, Davidson MB, et al; American Diabetes Association; European Association for the Study of Diabetes. Medical management of hyperglycemia in type 2 diabetes: a consensus algorithm for the initiation and adjustment of therapy: a consensus statement of the American Diabetes Association and the European Association for the Study of Diabetes. *Diabetes Care*. 2009;32(1):193-203.
30. Lipska KJ, Bailey CJ, Inzucchi SE. Use of metformin in the setting of mild-to-moderate renal insufficiency. *Diabetes Care*. 2011;34(6):1431-1437.
31. Skyler JS, Bergenstal R, Bonow RO, et al; American Diabetes Association; American College of Cardiology Foundation; American Heart Association. Intensive glycemic control and the prevention of cardiovascular events: implications of the ACCORD, ADVANCE, and VA diabetes trials: a position statement of the American Diabetes Association and a scientific statement of the American College of Cardiology Foundation and the American Heart Association [published correction appears in *Circulation*. 2009;119(25):e605]. *Circulation*. 2009;119(2):351-357.

Frontline Medical Communications Inc., 7 Century Drive, Suite 302, Parsippany, NJ 07054. Tel: 973-206-3434